
Draft NPDES Permit No. MA0100919  
Page 1 of 18  

AUTHORIZATION TO DISCHARGE UNDER THE  
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53), 
 

Town of Spencer 
Sewer Commission 

 
is authorized to discharge from the facility located at 
 

Spencer Wastewater Treatment Plant 
Route 9 

Spencer, MA 01562 
 
to receiving water named 

Cranberry River 
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
 
This permit shall become effective on the first day of the calendar month immediately following sixty 
[...]
maintenance of the facility. Improper operation and maintenance may result in non-compliance with 
permit effluent limitations. Infiltration is groundwater that enters the collection system though physical 
defects such as cracked pipes or deteriorated joints. Inflow is extraneous flow added to the collection 
system that enters the collection system through point sources such as roof leaders, yard and area drains, 
sump pumps, manhole covers, tide gates, and cross connections from storm water systems. Significant I/I 
in a collection system may displace sanitary flow, reducing the capacity available for treatment and the 
operating efficiency of the treatment works and to properly operate and maintain the treatment works. 

Furthermore, the extraneous flow due to significant I/I greatly increases the potential for sanitary sewer 
overflows (SSOs) in separate systems. Consequently, the effluent flow limit is a permit condition that 
relates to the permittee’s duty to mitigate (i.e., minimize or prevent any discharge in violation of the 
permit that has a reasonable likelihood of adversely affecting human health or the environment) and to 
properly operate and maintain the treatment works. See 40 CFR §§ 122.41(d) and (e). 

2.4 Monitoring and Reporting Requirements 
2.4.1 Monitoring Requirements 

EPA has the authority in accordance with several statutory and regulatory requirements established 
pursuant to the CWA, 33 USC § 1251 et seq., the NPDES program (See § 402 and the implementing 
regulations generally found at 40 CFR §§ 122, 124, 125, and 136), CWA § 308(a), 33 USC § 1318(a), 
and applicable state regulations to include requirements such as monitoring and reporting in NPDES 
permits. 

The monitoring requirements included in this permit have been established to yield data representative of 
the discharges under the authority of §§ 308(a) and 402(a)(2) of the CWA, and consistent with 40 CFR 
§§ 122.41(j), 122.43(a), 122.44(i) and 122.48. The monitoring requirements included in this permit 
specify routine sampling and analysis, which will provide ongoing, representative information on the 
levels of regulated constituents in the wastewater discharge streams. The monitoring program is needed to 
assess effluent characteristics, evaluate permit compliance, and determine if additional permit conditions 
are necessary to ensure compliance with technology-based and water quality-based requirements, 
including WQSs. EPA and/or the state may use the results of the chemical analyses conducted pursuant to 
this permit, as well as national water quality criteria developed pursuant to § 304(a)(1) of the CWA, state 
water quality criteria, and any other appropriate information or data, to develop numerical effluent 
limitations for any pollutants, including, but not limited to, those pollutants listed in Appendix D of 40 
CFR § 122. Therefore, the monitoring requirements in this permit are included for specific regulatory use 
in carrying out the CWA. 

NPDES permits require that the approved analytical procedures found in 40 CFR § 136 be used for 
sampling and analysis unless other procedures are explicitly specified. Permits also include requirements 
necessary to comply with the National Pollutant Discharge Elimination System (NPDES): Use of 
Sufficiently Sensitive Test Methods for Permit Applications and Reporting Rule.2 This Rule requires that 
where EPA-approved methods exist, NPDES applicants must use sufficiently sensitive EPA-approved 
analytical methods when quantifying the presence of pollutants in a discharge. Further, the permitting 

                                                   

2 Federal Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 



Fact Sheet Permit No. MA0100919 
Page 10 of 33 

 

authority must prescribe that only sufficiently sensitive EPA-approved methods be used for analyses of 
pollutants or pollutant parameters under the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) 
(completeness), 40 CFR § 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 
CFR § 136.1(c) (applicability) indicate that an EPA-approved method is sufficiently sensitive where: 

• The method minimum level3 (ML) is at or below the level of the applicable water quality criterion 
or permit limitation for the measured pollutant or pollutant parameter; or 

• In the case of permit applications, the ML is above the applicable water quality criterion, but the 
amount of the pollutant or pollutant parameter in a facility’s discharge is high enough that the 
method detects and quantifies the level of the pollutant or parameter in the discharge; or 

• The method has the lowest ML of the EPA-approved analytical methods. 

2.4.2 Reporting Requirements 

The Draft Permit requires the Permittee to electronically report monitoring results obtained during each 
calendar month as a Discharge Monitoring Report (DMR) to EPA and the State using NetDMR no later 
than the 15th day of the month following the completed reporting period. 

NetDMR is a national web-based tool for regulated CWA permittees to submit DMRs electronically via a 
secure internet application to EPA through the Environmental Information Exchange Network. NetDMR 
has allowed participants to discontinue mailing in hard copy form to EPA under 40 CFR §§ 122.41 and 
403.12. NetDMR is accessed from the following website: https://netdmr.zendesk.com/hc/en-us. Further 
information about NetDMR can be found on the EPA Region 1 NetDMR website.4  

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and reports 
to EPA and the State unless otherwise specified in the Draft Permit. In most cases, reports required under 
the permit shall be submitted to EPA as an electronic attachment through NetDMR. Certain exceptions 
are provided in the permit, such as for providing written notifications required under the Part II Standard 
Conditions.  

2.5 Anti-backsliding 
A permit may not be renewed, reissued or modified with less stringent limitations or conditions than those 
contained in a previous permit unless in compliance with the anti-backsliding requirements of the CWA. 
See §§ 402(o) and 303(d)(4) of the CWA and 40 CFR § 122.44(l)(1 and 2). Anti-backsliding provisions 
apply to effluent limits based on technology, water quality, BPJ and state certification requirements. 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 2007 
Permit unless specific conditions exist to justify one of the exceptions listed in 40 CFR § 122.44(l)(2)(i) 
and/or in accordance with § 303(d)(4). Discussion of any applicable exceptions are discussed in sections 

                                                   

3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a method or a 
multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They may be published in a 
method; they may be sample concentrations equivalent to the lowest acceptable calibration point used by a laboratory; or they 
may be calculated by multiplying the MDL in a method, or the MDL determined by a lab, by a factor. EPA is considering the 
following terms related to analytical method sensitivity to be synonymous: “quantitation limit,” “reporting limit,” “level of 
quantitation,” and “minimum level.” See Federal Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 
4 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information. 

https://netdmr.zendesk.com/hc/en-us
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


Fact Sheet Permit No. MA0100919 
Page 11 of 33 

 

that follow. Therefore, the Draft Permit complies with the anti-backsliding requirements of the CWA. 

3 Location and Type of Facility 

The location of the treatment plant and the outfall 001 to Cranberry River are shown in Figure 1: Location 
Plan. 

The latitude and longitude of the outfall is N 42o 13” 44.63”, W 72o 00’ 51.60”. 

The Town of Spencer Wastewater Treatment Plant (WWTP) is a secondary wastewater treatment facility 
located in Spencer, Massachusetts, with a design flow 1.08 million gallons per day (MGD) serving a 
population of about 5,000. 

The Facility has a design flow of 1.08 MGD, the annual average daily flow reported in the 2011 
application was 0.44 MGD and the average for the last 5 years has been 0.77 MGD. The system is a 
separate system with no combined sewers. Wastewater is comprised of mostly domestic sewage with 
some commercial sewage and some septage. There are no significant industrial users.  

A quantitative description of the discharge in terms of effluent parameters, based on monitoring data 
submitted by the permittee from May 2011 through April 2016 is provided in Appendix A of this Fact 
Sheet. 

3.1.1 Treatment Process 

Wastewater enters the treatment plant through a 24-inch gravity sewer directly to the screening and grit 
removal facilities where it receives preliminary treatment to remove large solids and grit. Flow is pumped 
to the aeration basins for biological treatment, including nitrification. Following aeration, the biomass 
flows through a chemical feed manhole where alum and lime are introduced, as needed, to enhance 
phosphorus removal and adjust pH, respectively. The biomass and chemicals are blended in a rapid-mix 
box prior to flowing into the final clarifier. Settled solids are returned to the aeration tanks. 

Clarifier effluent enters wetland beds for tertiary treatment and then is disinfected using ultraviolet 
radiation. The final effluent is aerated and replenished with dissolved oxygen as it flows down a cascade 
outfall to Cranberry River. A flow diagram of the Spencer WWTP is shown in Figure 2. 

Waste sludge from the final clarifiers is thickened by gravity to approximately 7% solids, and then 
pumped to the sludge holding tank for temporary storage. The sludge is then trucked to the Woonsocket, 
Rhode Island incinerator run by Synagro. 

A review of influent and effluent flow records reveals that the influent flow typically exceeds the effluent 
flow at the facility, indicating that a portion of the flow that enters the facility is lost in the wetland beds 
and is presumably infiltrating into the ground. 

Figure 3, next page, summarizes the monthly average losses of effluent in the wetland beds at the 
WWTP, using data from May 2011 through April 2016. The loss of flow from the wetland system peaks 
in December at 70%, while in August the lost flow averages 48%. 
 
The wetland beds were originally constructed as sand beds but, over time, vegetation grew in the beds 
creating a wetland type of environment. As part of the treatment plant upgrade completed in 1988, six of 



Fact Sheet Permit No. MA0100919 
Page 12 of 33 

 

the beds, Bed C through Bed H, were converted into constructed wetlands by removing existing 
vegetation and the top layer of soil and installing inlet and outlet structures, underdrains, six inches of top 
sand and wetland vegetation. Four different types of vegetation were planted for phosphorus removal. 
Bed D and Bed F were planted with cattails and wool grass, Bed C and Bed E with reed grass, and Bed G 
and Bed H with reed canary grass. However, over time the specific vegetation of each of the beds has not 
been maintained. The wetland beds are utilized throughout the year and flow may be sent to one or more 
beds in a parallel flow configuration. There are no piped interconnections between beds. 

3.1.2 Collection System 

The wastewater collection system consists of 18.5 miles of interceptor and collector sewers that serve 
portions of the Town of Spencer. The West Main Street (Route 9) interceptor picks up flows from the 
other collectors and interceptor sewers, as well as the Meadow Road force main and conveys them to the 
wastewater treatment facility. 

The Spencer WWTP is served by a separate sewer system. A separate sanitary sewer conveys domestic, 
industrial and commercial sewage, but not storm water. It is part of a “two pipe system” consisting of 
separate sanitary sewers and storm sewers. The two systems have no interconnections; the sanitary sewer 
leads to a wastewater treatment plant and the storm sewers discharge to a local water body. 
 
Figure 3. Average Distribution of Effluent Flow by Month, 2011-2016 

 

0.00

0.20

0.40

0.60

0.80

1.00

1.20

FL
O

W
, M

G
D

MONTH

Effluent Lost in Wetland Beds

Effluent Discharged to Cranberry River



Fact Sheet Permit No. MA0100919 
Page 13 of 33 

 

 

4 Description of Receiving Water and Dilution 

The Cranberry River is classified as a Class B Warm Water Fishery. The Massachusetts Surface Water 
Quality Standards (MA SWQS) at 314 CMR 4.05(3)(b) state that Class B waters shall have the following 
designated uses: 

“These waters are designated as a habitat for fish, other aquatic life, and wildlife, including for their 
reproduction, migration, growth and other critical functions, and for primary and secondary contact 
recreation. Where designated in 314 CMR 4.06, they shall be suitable as a source of public water supply 
with appropriate treatment (“Treated Water Supply”). Class B waters shall be suitable for irrigation and 
other agricultural uses and for compatible industrial cooling and process uses. These waters shall have 
consistently good aesthetic value.” 

The Cranberry River segment receiving the Spencer WWTP effluent is listed in the Massachusetts Year 
2014 Integrated List of Waters, Final Listing of the Condition of Massachusetts’ Waters Pursuant to 
Sections 305(b), 314 and 303d of the Clean Water Act (2014 Integrated List) as attaining aesthetic, 
aquatic life, primary and secondary contact recreation uses. 

While the Spencer WWTP does not discharge to an impaired water, it is subject to a waste load allocation 
for phosphorus as part of the Total Maximum Daily Load (TMDL) for total phosphorus for Quaboag & 
Quacumquasit Ponds5, which lie downstream of the Spencer WWTP discharge. The draft permit accounts 
for loss of flow from Spencer WWTP’s wetland treatment beds as part of the facility’s waste load 
allocation, and in this way is consistent with the TMDL. Further information about the phosphorus limit 
in the draft permit is included in Section 5 of this Fact Sheet. 

The limits in the draft permit are based on information in the application, the existing permit, discharge 
monitoring reports, and a site visit. 

4.1 Available Dilution 

The design flow of the facility is 1.08 MGD (1.67 cfs) and is unchanged since issuance of the 2007 
permit. 

Water quality based limitations are established with the use of a calculated available dilution. 314 CMR 
4.03(3)(a) requires that effluent dilution be calculated based on the receiving water 7Q10. 

4.1.1 7 Day, 10 Year Low Flow 

The 7Q10 is the lowest observed mean river flow for 7 consecutive days, recorded over a 10-year 
recurrence interval. 

Cranberry River does not have a permanent flow gage station, so the 7Q10 flow used in the draft permit 
has been extrapolated from flow data from the most recent 30 years at U.S. Geological Survey gage 

                                                   

5 MassDEP, Total Maximum Daily Loads of Total Phosphorus for Quaboag & Quacumquasit Ponds, TMDL Final Report 
MA36130-2005-1, CN 216.1, May 16, 2006 



Fact Sheet Permit No. MA0100919 
Page 14 of 33 

 

station 01175670 (Sevenmile River near Spencer, MA). The gage is on the Sevenmile River upstream of 
the confluence with Cranberry River. This means that the drainage areas for the gage and for the Spencer 
WWTP outfall do not intersect.  

EPA has decided to continue using this gage to estimate 7Q10 at the Spencer discharge because of the 
similarity in drainage areas between the two (8.81 sq.mi. and 6.52 sq.mi., respectively), similar 
topography and land uses, and their proximity. There are also two water supply wells near the Sevenmile 